United States Industrial Environmental Research EPA-§ 2-79-037

Environmental Protection lzforatory January 1979
Agency Cincinnati OH 45268

Research and Development

SEPA Post Biological
Solids
Characterization and

Removal from Pulp
Mill Effluents

D M



RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:
[...]
dissolved volatile solids, phosphorus (total and filtered), Kjeldahl nitro-
gen (total and filtered), ammonia, particle size (Coulter counter) and metals
(total and filtered).

The following tests were run in the CH2M Hill Laboratory:

1. Particle size, by the direct count method using a microscope
with a calibrated eyepiece.

2. Particle charge, by measuring zeta potential.
3. BOD (biochemical oxygen demand, total and filtered), by the
9



standard methods procedure. For purposes of this study, the filtered
BOD was considered to be that passing the glass fiber filter used in
the TSS determination.

Results of these tests are included in Section 5, Results and Discus-
sion.

PHASE Ib - COAGULATION EXPERIMENTATION

This phase included evaluation and optimization of chemical coagulants
for use in the bench seale tests (Phase Ic).

The chemicals tested included ferric chloride, alum and Time in combi-
nation with five polymers, to evaluate their relative coagulation efficiency.

The five polymers used were: Nalco 634, Percol 722, Calgon WT-300,
Hercules 859, and Dow C31.

Four of the nine mill effluent samples were tested in Phase Ib.
The analysis at this stage included:
1. Jar testing.
2. Sludge filterability (Buchner funnel method).
3. CST (Capillary Suction Time).
PHASE Ic - SOLIDS REMOVAL TECHNIQUES

This phase covered evaluation of six potential tertiary unit processes
for solids removal. Bench scale testing was performed on effluent samples
from the same four mills tested in Phase 1b.

The purpose of this phase was to evaluate the relative efficiency of
each process for post biological solids removal. Analysis of these data
provided a reasonable basis for determining which unit processes would merit
further testing in the Phase II work.

The results were analyzed to determine: 1) a relative ranking of each
of the tertiary solids removal steps based on solids removal efficiency and
performance consistency, 2) the impact of the range of solids characteristics
measured in Phase Ia on the performance and relative ranking of tertiary
solids removal steps, and 3) a sound technical basis for subsequent larger
scale pilot testing of the two or three most attractive solids removal unit
processes,

The specific procedures used in the bench scale analysis of each of 6
unit processes follows:

10



Mixed Media Filtration. Testing was conducted in 1-
inch diameter laboratory filters operated in batch
runs. The actual testing was divided into two steps.
The first step consisted of media evaluation, in which
preliminary test runs of three different media combina-
tions on one mill effluent were made. The results of
this initial testing were used to select the best media
combination.

Next, the performance tests were run using the selected
media combination on the four mill effluents. TSS
analyses were run on effluents with and without the
chemical conditioners selected in Phase Ib.

These tests provided a measure of the solids removal
performance capabilities of mixed media filtration.

One effluent sample was also shipped to a filter vendor
for independent batch tests, to capitalize on vendor
experience in this area.

Flotation. Dissolved air flotation tests for post-
biological solids removal were made using a 2-liter,
batch pressure chamber. Tests were conducted for three
air/solids ratios on the four effluent samples, with
and without the chemical conditioners selected in Phase
Ib.

Suspended solids removal efficiency was measured,
together with float volume and float concentration.

Microstraining. Batch tests were run using four sepa-
rate fabrics covering a range of micron sizes. These
tests were conducted on each of the four mill effluent
samples selected, and were run with and without chemical
conditioners.

The results of these tests gave a qualitative assessment
of the impact of fabric opening size on suspended solids
capture, the impact of chemical coagulation on relative
rates for strainer performance and a qualitative assess-
ment of probable strainer flow rates.

Coagulation/Sedimentation. Batch tests run in a 6-inch
diameter plexiglass settling column determined the sus-
pended solids removal achieved by chemical coagulation and
gravity clarification. The coagulant dosage was based

on the results of Phase Ib. Suspended solids removal
versus depth was measured to determine removal efficiency.

Sand Filtration. This test run simulated a single-
media filter. TSS removal and blinding rate were

1



measured. A preliminary test run was made on a single effluent source,
using two sgnd grain sizes, to evaluate media effects. After a grain
size selection was made, each of the mill effluents was tested.

Three test runs were conducted to simulate mechanical cleaning of the
sand surface; two were run on a freshly drained sample, and one on a sam-
ple allowed to air dry for 24 hours prior to scraping the surface layer.

The thrust of the sand filtration experiment was to pursue a low-cost
technology which might apply where natural site conditions allow the use
of large percolation beds for solids removal.

6. Magnetic Separation. Magnetic separation is a relatively new process
which has had very little commercial application for this purpose. A
laboratory magnetic separation test unit (a Grantz Ferrofilter), loaned
by the U.S. Bureau of Mines, Albany, Oregon, was used for this testing.

The goal of the magnetic separation test was to obtain sufficient data
for a cursory evaluation of magnetic separation for suspended solids re-
moval efficiency.

MILLS SELECTED FOR USE

Nine producing pulp and paper mills participated in this study. Each
mill provided data in their operations, included herein as Mi11 Data Summaries
(Figures 1-9). The mills also allowed on-site visits and provided samples of
their effluent.

The mills were selected on the basis of location, pulping process type,
effluent treatment type, size and production, and willingness to participate.
The Mi11 Data Summaries which follow give information about the mill and gra-
phic representations of the treatment system used.

Of the nine mills, six were located in the west (mills 1 through 6), one
in the southern region (mi1l 7), one in the north central region (mi1l 8),
and one in the northeastern region (mi11 9). Three of the western mills (mill
1, 2, and 3) were within one hour's drive of the EPA and CH2M Hi11 laborator-
jes.

The mi1l processes included bieached and unbleached Kraft and bleached
sulfite wgth both magnesium and ammonia base. Their groduction ranged from
3.11 x 10° kg/d (343 tons per day (t/q)) to 1.45 x 10° kg/d (1,600 t/d) of
paper, kraft or sulfite products, or intermediary products such as bleached
or specialty pulps. Al1 mills except 2 and 9 recovered some by-products from
their in-plant processes. All of the Kraft mills except mills 2 and 4 recov-
ered methanol and mill 8 operates a methanol stripper with off-gas combustion
in the lime kiln; mi1ll 5 recovered crude tall oil; and mills 6, 7, and 8 re-

used condensate. .

The mills treat their effluent with either aerated stabilization or acti-
vated sludge treatment systems. Most of the treatment systems include primary
clarification and aerated ponds (mills 2, 3, 5, 7, and 8). Mill 2 also in-

12



MILL NO. 1

TYPE:

PRODUCTION:

PULPWOOD:

BLEACH PLANT:
PAPER MACHINES:

ADDITIVES:

RECOVERY SYSTEM:

COMMENTS:

Figure 1

MILL DATA SUMMARY

LOCATION: West

Unbleached Kraft & NSSC

Kraft Coarse & Corrugating Paper - 670 T/D
NSSC Corrugating Medium — 230 T/D

86% Softwood Chips
14% Waste Paper

N/A

3 Fourdrinier (164", 169", 184")

Wet end — Sizing: Alum Rosin; HySO,; Guargum; UF Resin

Dry end — Wheat or Corn Starch

no Fillers; no Defoamer

NSSC — 3 Stage Washing

Kraft — 4 Stage Washing
600 T/D Recovery Boiler

Turpentine Recovery — 1 Gal/T

30-40,000 LB/D NayS0O, Lost to Sewer

EFFLUENT TREATMENT SYSTEM

o o o TO
FROM
WiLL \ ~ RIVER
] O o o o o
P.S.
o o o o
PRIMARY
SETTLING POND AERATED POND
VOL = 7 MG VOL = 90 MG
D.T. = 3.5 HR D.T. = 9 DAYS @ 10 MGD
@ 10 MGD & -
@ IO MeD & L. TOT. AERATION = 550 HP
NF SOLIDS
SELECTED EFFLUENT DATA
TYPICAL PRIMARY TREATED EFFLUENT: FLOW = 10.2 MGD (8.8 MGD — AVG TO
RIVER) (11,300 GAL/T)
BOD = 257 MG/L (21,800 LB/D) (24 LB/T)
TSS 105 MG/L (7,732 LB/D) (9 LB/T)

TYPICAL SECONDARY TREATED EFFLUENT: BOD

"

TSS

31 MG/L (2,286 LB/D) (25 LB/T)
62 MG/L (4556 LB/D) (5 LB/T)



Figure 2
MILL DATA SUMMARY

MILL NO. 2 LOCATION: West
TYPE: Bleached Kraft/Tissue
PRODUCTION: Tissue — 250 T/D

Bleached Pulp — 93 T/D Airdry

PULPWOOD: 65% Chips (Softwood)
35% Sawdust {Softwood)

BLEACH PLANT: CEHH — With Ca(OCl)2 Oxidation of E Stage Effluent for
Color Reduction or CHEH

PAPER MACHINES: 2 — 194" Yankee Machines

ADDITIVES: Wet End — Dyes, CaCl2, Slimicide

Dry End — Yankee Release Agent

RECOVERY SYSTEM: 4 Stage Washing
1 B&W 400 T/D Recovery Boiler

COMMENTS: No By-Product Recovery

EFFLUENT TREATMENT SYSTEM

SOLIDS ACID SEWER (3.5 MGD)
CENTRIFUGE
PRESS LAND —
DISPDSAL
< ' ) o o
ALKALINE
SEWER 0 o o TO
115 MG% ) RIVER
P.S. )
0o o o
(o) o) o
_J
PRIMARY CLARIFIER AERATED PONDS (2) SETTLING
200° DIA. TOT. VOL = 216 MG BASIN
12° SWD D.T. = 12 .DAYS

TOT. AERATION = 600 HP

SELECTED EFFLUENT DATA

TYPICAL PRIMARY TREATED EFFLUENT: FLOW
BOD
TSS

149 MGD (43,000 GAL/T)
NO DATA
NO DATA

TYPICAL SECONDARY TREATED EFFLUENT: BOD
TSS

1,650 LB/D; 12.5 MG/L. (4.5 LB/T)
2465 LB/D;20 MG/L (7 LB/T)

14



MILL NO. 3
TYPE:

PRODUCTION:

PULPWOOD:

BLEACH PLANT:

PAPER MACHINES:

ADDITIVES:

RECOVERY SYSTEM:

COMMENTS:

Figure 3
MILL DATA SUMMARY

LOCATION: West

Unbleached Kraft

Kraft Paperboard — 1260 T/D

100% Softwood Chips

N/A
2 Fourdrinier Machines (148" & 256")

Wet End — H2S04, Alum, Cationic Starches, Polymers

Dry End — Potato or Corn Starch

Fillers — 5-6 LB/T Simplot Clay, <1 LB/T Defoamer, Sizing Agent
Washing — Cont,, 3 Stage; Batch — 4 Stage

2 CE 2400 T/D Recovery Boilers

Recover Turpentine & Methanol

EFFLUENT TREATMENT SYSTEM

FROM

PULP MILL
(5.0 MGD)

FROM
(4.3 MGD)

'O r )

<) o] RIVER
Q—O—H o o —O—>
P.S. © o] P.S.

PAPER MILL -—’E

PRIMARY FLOTATION
SCREEN CLARIFIER THICKENER AERATION POND
130' DIA, 45’ DIA, VOL = 69 MG

D.T. = 656 DAYS @ 10 MGD
& 14 MG SLUDGE
ACCUMMULATION

TOT. AERATION = 750 HP

SELECTED EFFLUENT DATA

TYPICAL PRIMARY TREATED EFFLUENT: FLOW

TYPICAL SECONDARY TREATED EFFLUENT: BOD

10 MGD; 8,000 GAL/T
25,000 LB/D; 300 MG/L;20 LB/T
12,000 LB/D; 144 MG/L; 10 LB/T

BOD
TSS

3,200 LB/D; 38 MG/L
8,300 LB/D; 100 MG/L

non

TSS

15



Figure 4
MILL DATA SUMMARY

MILL NO. 4 LOCATION: West

TYPE: MgO Base Bleached Sulfite

PRODUCTION: Dissolving Pulp — 225 T/D
Specialty Pulps — 225 T/D

PULPWOOD: 75% Roundwood
25% Chips
{Mostly Softwood)

BLEACH PLANT: CEH

PAPER MACHINES: None

ADDITIVES: None

RECOVERY SYSTEM: 4 Stage Washing
3 Recovery Boilers

COMMENTS: Treat Evaporator Condensate & Venturi Scrubber Water

EFFLUENT TREATMENT SYSTEM

FROM MILL
(16 MGD — LOW STRENGTH) RAS
{ @ 0O 0 0 0 0 O )—
0 0O 0 0 0 0 © J—
FROM MILL
(4 MGD — HIGH STRENGTH)
© 0 0 0 0 0 ©
{0 0O 0 0 0 0o O }
STORAGE 7] SECONDARY
POND AERATION BASINS CLARIFIERS
VOL = 12 MG TOT. VOL = 20 MG {1) 50° DIA.
(SPILL STORAGE) D.T. = 5 DAYS @ 4 MGD (1) 16;) gv:lli\)

TOT. AERATION = 3200 HP

TO
RIVER

SETTLING PoNDs'Y
TOT. VOL = 32 MG
D.T. = 1.6 DAYS @ 20 MGD

SELECTED EFFLUENT DATA

TYPICAL PRIMARY TREATED EFFLUENT:

(EXCLUDING LOW STRENGTH FLOW)

TYPICAL SECONDARY TREATED EFFLUENT: BOD

(BEFORE SETTLING PONDS)

BOD
TSS

TSS

FLOW

~

16

4 MGD;9,000 GAL/T

110,000 LB/D; 3,300 MG/L;240 LB/T
5,000 LB/D; 150 MG/L;11 LB/T

6,000 LB/D; 180 MG/L
26,000 LB/D; 780 MG/L



Figure 5

MILL DATA SUMMARY

MILL NO. 5 LOCATION: West
TYPE: Bleached Kraft
PRODUCTION: Paperboard — 880
Tissue — B0
Market Pulp— 200
PULPWOOD: 100% Softwood Chips & Sawdust

BLEACH PLANT: Chips — CEHHD
Sawdust — CEHD
PAPER MACHINES:

1 IMPCO Wet Machine

ADDITIVES: Wet Strength Coating — Clay
Sizing Agents TiO2

Dyes
RECOVERY SYSTEM:  Recovery Boilers: CE 150 T/D
CE 300 T/D

3 Fourdrinier Machines (216", 216", 173")

Slimicides
Corrosion Inhibitor

4 Stage Washing

+ B&W 300 T/D

COMMENTS: Recover Tupertine

& Crude Talc Oil
Soda Losses: 71 LB/T

B&W 400 T/D

EFFLUENT TREATMENT SYSTEM

FROM
BLEACH PLANT
{10 MGD)
FROM ~ 4
MILL - o o o
(20 MGD) b
o o o
TO
o
SoLIDS — ° ° & RIVER
VACUUM FILTER o o o
rss _
HOG FUEL
AERATED POND
PRIMARY
110 AC.
CLARIFIER 1 AC 00 MG
250° DIA. D.T. = 16,6 DAYS @ 30 MGD
TOT. AERATION = 1,950 HP
SELECTED EFFLUENT DATA
TYPICAL PRIMARY TREATED EFFLUENT:  FLOW = 29.7 MGD (25,300 GAL/T)
BOD = 364 MG/L (90,200 LB/D} (80 LB/T)
TSS = 147 MG/L (36,400 LB/D) (32 LB/T)
TYPICAL SECONDARY TREATED EFFLUENT: BOD = 33 MG/L (8,175 LB/D) (7 LB/T)
TSS = 79 MG/L (19,600 LB/D) (17 LB/T)

17



Figure

6

MILL DATA SUMMARY

MILL NO. 6 LOCATION:  West
TYPE: Bleached & Unbleached Kraft; NSSC
PRODUCTION: Kraft Linerboard — 450 T/D
NSSC Corrugating Medium — 250 T/D
Bleached Kraft - 200 T/D
PULPWOOD: 70% Softwood Chips

25% Waste Wood
5% Roundwood (Eucalyptus)

BLEACH PLANT: CEHPH

PAPER MACHINES: 3 Fourdrinier (1447, 155", 120")

ADDITIVES: Alum Clay Coating Onalon (Cr)
Rosins Biocides Waxes

Polymers Defoamer
RECOVERY SYSTEM: Dves

COMMENTS: Turpentine Recovery 30 GPD
Soap Recovered — Burned

EFFLUENT TREATMENT SYSTEM

WASTE
SOLIDS — RAS MW SLUDGE
VACUUM FILTER
PRESS ‘
[+ (o] o TO
FROM RIVER
MILL bl{- !— .[:lr
{16 MGD)
BAR GRIT PRIMARY © o o
SCREEN REMOVAL CLARIFIER EFFLUENT
200 DIA. HEAD
12° SWD SURGE SECONDARY CONTROL
BASIN AERATION BASIN CLARIFIERS  TANK
VOL 1.75 MG VOL = 1.8 MG {2) 135° DIA. 12 DIA,
DT. 26 HR D.T. = 2.7 HR 13 SWD  22” HIGH
@ 16 MGD @ 16 MGD
HP = 500
SELECTED EFFLUENT DATA
TYPICAL PRIMARY TREATED EFFLUENT: FLOW = 13 MGD; 14500 GAL/T
BOD = 27,000 LB/D;250 MG/L; 30 LB/T
TSS 11,000 LB/D; 107 MG/L;12 LB/T

TYPICAL SECONDARY TREATED EFFLUENT: BOD
TSS

[

18

4,300 LB/D; 40 MG/L
7,600 LB/D; 70 MG/L



Figure 7
MILL DATA SUMMARY

MILL NO. 7 LOCATION: South
TYPE: Unbleached Kraft
PRODUCTION: Paperboard — 1200 T/D

Kraft Wrap & Bag — 400 T/D
(150 T/D Bieached Kraft)

PULPWOOD: 40% Chips (All Softwood)
60% Roundwood

PAPER MACHINES: 5 Fourdrinier Machines (134", 136", 167", 157", 216"}
ADDITIVES: Alum  Rosin Sizing Agent

Wax

Defoamer

RECOVERY SYSTEM: 2 Recovery Boilers
3 & 4 Stage Washing

COMMENTS: Recover Turpentine, Soap, DMS
Soda Loss — 180,000 LB/D

EFFLUENT TREATMENT SYSTEM

SOLIDS —
VACUUM FILTER

LANDFILL

FROM
MILL
{26 MGD) Ps.
T0
PRIMARY RIVER
CLARIFIER
300° DIA.
11.5" SWD

AERATED POND

VOL = 247 MG
63 AC x 12" DEEP

TOT. AERATION 2025 HP
(27-75 HP UNITS)

D.T. = 9.5 DAYS @ 26 MGD

SELECTED EFFLUENT DATA

27 MGD {16800 GAL/T}
76,000 LB/D;337 MG/L;47 LB/T
NO DATA

TYPICAL PRIMARY TREATED EFFLUENT: FLOW
BOD
TSS

[}

13,000 LB/D;58 MG/L (8 LB/T)
14,000 LB/D;62 MG/L (9 LB/T)

TYPICAL SECONDARY TREATED EFFLUENT: BOD
TSS

[ ]

19



Figure 8

MILL DATA SUMMARY

MILL NO. 8 LOCATION:  North Central
TYPE: Bleached Kraft
PRODUCTION: Coated Paper — 600 T/D
Bleached Hardwood Market Kraft — 325 T/D
PULPWOOD: 83% Roundwood (~50% Hardwood)

17% Chips

Kraft — CEDED
Groundwood — Peroxide
2 Machines (300", 167*)

BLEACH PLANT:
PAPER MACHINES:
ADDITIVES: Fiiter Clay Rosin Size

TiO2 Defoamer
Aluminum Hydrate
RECOVERY SYSTEM:
3 Stage Washing
Steam Stripper

Recover Turpentine & Soap
Soda Loss ~20 LB/T

COMMENTS:

1 B&W Recovery Boiler — 800 T/D

EFFLUENT TREATMENT SYSTEM
SOLIDS

SOLIDS

CONCENTRATE

FROM
MiLL
(30 MGD)

PRIMARY VoL 120 MG
CLARIFIERS D.T. = 4 DAYS
200° DIA. @ 30 MGD
180" DIA. TOT. AERATION
= 670 HP
14’ DEEP

AERATED POND

FLOCCULATOR
CLARIFIER

270" DIA.

AERATED POND
VOL = 200 MG

D.T. = 7 DAYS
@ 30 MGD
TOT. AERATION
= 600 HP

VARIABLE DEPTH
(812 FT)

SELECTED EFFLUENT DATA

TYPICAL PRIMARY TREATED EFFLUENT: FLOW =
BOD =
T8S =
TYPICAL SECONDARY TREATED EFFLUENT: BOD
TSS -

20

30 MGD (32,400 GAL/T)
200 MG/L (50,000 LB/D) (54 LB/T)
225 MG/L (56,300 LB/D)} (61 LB/T)

29 MG/L (7,260 LB/D) (8 LB/T)
57 MG/L (14,300 L.B/D) (15 LB/T)



MILL NO. 9

TYPE:

PRODUCTION:

PULPWOOD:

BLEACH PLANT:

RECOVERY SYSTEM;

COMMENTS:

Figure 9
MILL DATA SUMMARY
LOCATION: Northeast
Ammonia Base Bleached Sulfite

300 T/D Pulp Capacity

85% Roundwood (All Hardwood)
15% Chips

Single Stage Hypochlorite with Post Wash

2 Stage Washing
Liquor Evaporation and burn in steam boiler

Papermaking effluent treated separately by
physical-chemical treatment

EFFLUENT TREATMENT SYSTEM

FROM

PULP MILL
{2.71 MGD) ’K: ¢ 0 oo
‘ o o0 o O | E

EQUALIZATION
BASIN

${ NO. NO. [
1 2
¢ i |

HOLDING BASINS

EFFLUENT
MONITOR
RAS
AERATION CLARIFIER RIVER
BASINS (2) 85’ DIA.

BASIN 1: 510 HP - 1 MG VOLUME
BASIN 2: 510 HP - 1 MG VOLUME

NEUTRALIZATION

SELECTED EFFLUENT DATA

TYPICAL PRIMARY TREATED EFFLUENT: FLOW = 271 MGD (4500 GAL/T)
BOD = 2875 MG/L (65,000 LB/D) (216 LB/T)
TSS = 239 MG/L {5400 LB/D) (18 LB/T)

TYPICAL SECONDARY TREATED EFFLUENT: BOD

90 MG/L (2,030 LB/D} (6.8 LB/T)
137 MG/L (3,100 LB/D) {10 LB/T)

Bou

TSS

21



cludes a primary settling basin and mi1l 3 a flotation thickener for primary
treatment. Mill 1 uses a primary settling basin, rather than a clarifier.
Mills 4, 6, and 9 use activated sludge treatment systems.

3 Flow rates range from 1.14 x 10% m3/d (3MGD) at mill 9 to 1.14 x 10°
m*/d (30 MGD) at mill 5.

22



SECTION 5
RESULTS AND DISCUSSION
PHASE Ia - SOLIDS CHARACTERIZATION
GENERAL

The analyses listed in Section 4 were run on the three samples from each
mill to determine the physical and chemical characteristics of the post bio-
logical solids. The raw data from these analyses are included in Appendix C
(Tables C-1 through C-4). Average values of several parameters for each
sample have been plotted to provide a comparison of these parameters between
the various mills.

Table 1 lists the observed physical and chemical characteristics of the
post biological solids.

TABLE 1
SUMMARY OF
POST BIOLOGICAL SOLIDS CHARACTERISTICS
Average Range of Averages for
of all Mills Individual Mills

BOD per unit of TSS (mg/mg) 0.40 0.16-0.60
COD per unit of TSS (mg/mg) 1.8 1.2 -2.8
Volatile Suspended Solids

(% of TSS) 83 59 - 96
Nitrogen content (% of TSS) 7.0 4.0 -12.4
Phosphorus content (% of TSS) 1.03 0.46-2.35
Zeta potential of TSS

(millivolts) -20 -5 - -40
Mean particle size by

volume (microns) - 0.5 - 1.5

TOTAL SUSPENDED SOLIDS (TSS) CONCENTRATION

Figure 10 shows a comparison of TSS concentration of the samples
analyzed. The range of concentrations observed was substantial, from under
10 mg/1 to over 2500 mg/1. The greatest variation was at mill number 4,
where excess activated sludge is wasted to the secondary clarifier effluent
and is subsequently resettled in holding ponds downstream of our sample
point. The most extreme excursions observed at mill 4 occurred during

23



174
TOTAL SUSPENDED SOLIDS (mg/t)

2,500 3
A
yi
1 t /, { v
v
L Yl
800
/L)gl — A ,1/
1/ /[/, {/,
400
b3
300
200
X4
®3 ¢/
100
?? ®3 4
”ﬁ b2 $3 'Y
=3
o \ & 2
[ ¥4
[ X3
2 ¢!
|2
4]
1 2 3 4 5 6 7 8 9
UBK BK UBK BLMGO BK BK UBK 8K BS
AL AL AL A/S AL AlS AL AL AlS
w W w w w w S NC NE
MILL
1, 2 - Sample No.

Figure 10
TOTAL SUSPENDED SOLIDS CONCENTRATIONS



treatment process operating problems. Mil11 number 1 experienced a signifi-
cant increase of effluent TSS because of a seasonal change in quantity of
effluent treated. The majority of the mills, however, averaged less than
100 mg/1 TSS.

These data exhibit no significant differences attributable solely to
mill Tocation. The widest fluctuations both occurred in samples from mills
19cated in thg west, but otherwise the variation in TSS levels at a given
mill were typically greater than the variation from mill-to-mill.

Activated sludge treatment systems are sometimes considered to produce
better quality effluent. However, this figure shows that, in general, the
aerated lagoon systems produce equal or better effluents (in terms of TSS
concentration). This observation must be tempered by the higher feed BOD
concentrations at two of the three activated sludge plants.

The type of pulping process showed no clear correlation with the TSS
concentration, with the variations in repeat samples of the same mill being
of comparable magnitude to the mill-to-mill variations. Sulfite mill 4
showed higher concentrations, but is not directly comparable to other mills
because of high feed BOD concentrations and the previously noted sludge
wasting practices.

The Towest TSS levels were observed at mill 2, a bleached Kraft mill
with high water use per ton of production. This is also the newest of the
mills tested, and was designed with extensive flow segregation and spill
control facilities.

VOLATILE SUSPENDED SOLIDS (VSS)

The percent VSS for each mill effluent sample is shown on Figure 11.
VSS averaged 80 percent or greater for all but two of the mills tested.
VSS percent ranged from a low of 58 percent for mill number 8 to a high of
near 100 percent for mills number 7 and 9. Mill number 8 is the only one
that produces coated papers. Mill 9 operates a relatively high rate acti-
vated sludge system with very Tow levels of influent TSS, with the result
that effluent TSS should be nearly all biologically generated. The reason
for this high percent volatile content at mill 7 is unclear; it differs from
mills 1 and 3 primarily in its location (south) and pulpwood species.

The lower average VSS present at mill 8 may be related to the presence
of a flocculating clarifier following the two stage lagoon, which is used to
separate and recycle solids to the head end of the lagoon. Also, heavy clay
and titanium dioxide usage occurs at mill 8 due to grades manufactured. Mill
6 operates a fairly long sludge-age activated sludge process, runs some
coated grades, and also returns silt from the raw water treatment clarifiers
to the primary clarifier. These factors may explain the lower volatile con-
tent at mill 6.

BOD/TSS RELATIONSHIP

Figure 12 shows BOD per unit TSS data for each of the mill samples.

25



9¢

PERCENT VSS

SAMPLE

£ NUMBER (TYP)
2

100 |
}2 '
90 > | !, 3 *3
7 ¢! 13 ¢!
3 ¢
®
% $7
L A ¢!
70 3
¢3 7
60 2
0],3
50
40
30
20
10
0
1 2 3 4 6 ; : 10
uBK BK uUBK 8LMGO 8K BK UBK BK BS
AL AL AL A/lS AL A/lS AL AL A/S
w w W w w w s NC NE
MILL
Figure 11
PFRCENT VOLATILE SUSPENDED SOLIDS



L

25

20

15

BOD PER UNIT TSS

1.0

SAMPLE
NUMBER (TYP
o2
3 3
¢
3 r 3 ? 2
I
2 ¢l
2 ) 2
" ¢3 $1,2 ;:g !
t2 t2 ¢l ¢3 *3
¢! ’?
T
1 2 3 a4 5 6 7 8 9
VBK BK uBK BLMGO BK BK UBK 8K B8S
AL AL AL A/S AL AlS AL AL AlS
w w w w w w S NC NE
MILL
Figure 12

BOD CONTENT OF SOLIDS



82

COD PER UNIT TSS

10

SAMPLE
NUMBER (TYP){
¢/
3
[ X4
L) ¢
il jz ¢3
3 3 3
£ $2 ! 2 37 12
3 ‘Z '.3 2 ) | ' ¥4
1 2 3 4 5 6 7 3 9
UBK BK UBK BLMGO BK 8K UBK BK BS
AL AL AL A/lS AL AlS AL AL A/S
w w w w w w s NC NE
MILL
Figure 13

COD CONTENT OF SOLIDS



62

50

40

w
©

WEIGHT PERCENT NITROGEN IN TSS
N
o

10

SAMPLE ——
NUMBER (TYP) 3|
[ ] l
¢ |

( 3 el )
1 2 3 4 5 6 7 8 9
UBK BK UBK BLMGO BK BK UBK BK 8s
AL AL AL A/S AL A/S AL AL AlS
w w w w w w s NC NE

MILL
Figure 14

NITROGEN CONTENT OF SOLIDS



11

WEIGHT PERCENT PHOSPHORUS iIN TSS

35
30
25
SAMPLE — %2
NUMBER (TYP) 'y
2.0
15
!
' , !
2
3 ' i L 3] ' 3]

® ’2_ $3

05 e +
]
o
1 2 3 4 5 6 7 8 9
UBK BK UBK BLMGO BK BK UBK BK BS
AL AL AL A/S AL A/S AL AL A/S
w w w W w w s NC NE
MILL
Figure 15

PHOSPHOROUS CONTENT OF SOLIDS



L€

60
¢3
-50
40
SAMPLE L
I NUMBER (TYP) ¢'3
<
-
é 2
2-30
< $2
b
N 2
p3
20— 43 ! .83
¢
¢3 [ T4
2
)
3 ¢/ 'Y
[ 74 ¢! !
-10
t 4
¢
<
0
1 2 3 | 5 6 7 8 g
uBK BK UBK BLMGO BK, BK uBK BK BS
AL AL AL A/S AL A/S AL AL AlS
W w w W w w S NC NE
MILL
Figure 16

PARTICLE CHARGE CHARACTERISTICS



These data range from a low of 0.16 for mill number 4 to a maximum of 0.6
for mill number 9.

The overall average for BOD per unit TSS was 0.4. Correlation of BOD
per unit TSS with sludge age (activated sludge) and retention time (aerated
lagoons) shows a general decrease in the BOD per unit at longer sludge age/
retention times, except for mill 3 which did not follow this pattern.

COD/TSS RELATIONSHIP

The relationship between COD and TSS is shown on Figure 13 for the
mills studied. The COD per unit TSS values indicate a highly carbonaceous